1.1991

Spare parts
Ersatzteile

Pieces détachées
Reserve onderdelen
Repuestos
Reservdelar

7.4-91 Printed in SWEDEN Félths i Varnamo

106 23 58-61




REPAIR PARTS

22" ROTARY LAWN MOWER- -MODEL NO. JET55S PRODUCT NO. 954 00 41-01




22" ROTARY LAWN MOWER- -MODEL NO. JET55S PRODUCT NO. 954 00 41-01

KEY PART

NO. NO.

532 8507-91
53285 07-24
532 12 50-71
532 80 05-47

532213146
532063688

532066426
10 Washer
11 532300357

13 532851464

15 532125214
16 532058714
17 532051793

21 532751084
22 532125207
23 532751658

25 532033750
26 532087590
27 532087589
28 532087593
29 532850788
30 532850844

33 532800333
34 532084921

DESCRIPTION

NO.

Control Bar

Handle Grip

Upper Handle

Trim Plate

Thread Rolling Screw #10-32x5/8
*sable Cramp

Handle Knob

Locknut 1/4-20

Wire Ties

Plate

Rope Guide

Washer 9/32x5/8x1 /16
Throttle Control

Screw

Lower Handle

Handle Bolt 5/16-18 x 1-3/4
Hairpin Cotter

Muffler Deflector

Screw #8-32 x .38

Screw, Hex, #10-24 x .5
Rear Skirt

Skirt Bracket

Wave Washer

Screw, #10-24 x .625
E-Ring

Hinge Rod

Torsion Spring

Housing Bracket Assembly
Discharge Guard

Hubcap

Locknut 3/8-16

Screw, 1/4-20 x 1.5

Wheel &Tire Assembly 8.00x2.00
Shoulder Bolt 3/8-16
Belleville Washer 1/2

KEY PART

NO.

36 532125061
37 532077865
38 532125259
39

40 532084920
41 532800370
42 532800363
43 532125049
44 532125047
45 532130876
46

47

48 532751592
49

52 532125078
53 532851000
54

55 532851084
56

57 532851074
58 532850973
59 532851514
60 532107339
61 532125056
63 532800639
66 532084596
67 532087677
70 *

-- 532125055

*These Parts must be purchased through an authorised Briggs and Stratton Dealer.

H* H H*

DESCRIPTION

Axle Arm Asse mbly

Selector Knob

Selector Spring

Flat Washer 378

Spacer

Wheel Adjusting Bracket Left)
Wheel Adjusting Bracket Right)
Handle Bracket Assembly (Left)
Handle Bracket Assembly (Right)
Lawn Mower Housing

Washer

Self Tapping Screw 5/16 -18x3/4
Locknut 3/8-16

Locknut 1/4-20

Washer

Belt Snubber

Hex Head Thread Rolling Screw 3/8-16 x 1

Hex Head Screw 3/~24x1-318Grade8
Washer, Lock Helical 3/8

Hardened Washer

22 Blade

Blade Adapter

Danger Decal

Front Baffle

Warning Decal

Engine Pulley

Hi-Pro Key #HP505

Engine - Briggs & Stratton

Model N0.124702 Type No. 3118-01
Rear Baffle (Not Shown)



REPAIR PARTS
22" ROTARY LAWN MOWER- -MODEL NO. JET55S PRODUCT NO. 954 00 41-01




KEY PART
NO. NO.

532801634

532083691

532087930
532077865

532850889
532850888
532076401
532074507
532053753
532850846
532083923
532850845

DESCRIPTION
NO.

Dual Head Cable Control Assembly
Pan Head Machine Screw 1/4 -20x2-3/16

Locknut
V-Belt

Hex Washer Head Screw #10 -24x1/2

Clip Guide (Housing)

Selector Knob

Hex Head Bolt 1/4-20x2-3/4
Wheel Adjuster Assembly Left)
Wheel Adjuster Assembly Right)
Dust Cover

Pinion

E-Ring

Wheel & Tire Assembly 8.00x2.00

Locknut
Hubcap

REPAIR PARTS

22"ROTARYLAWN MOWER—MODELNO.JET55S PRODUCTNO.9540041-01

KEY PART

NO.

20 532086012
21

22 532075192
23 532048184
24 532065692
25 532083632
26 532057076
27 532083681
28 532074976
30 532083700
31

32 532850825
34

35 532061528
36 532751658
- 532800821

These Parts must be purchased through an authorised Briggs and Stratton Dealer.

DESCRIPTION

Drive Shaft Cover
Locknut

Spring

Gear Case Assembly
Woodruff Key #3
Spring

Woodruff Key #213
Drive Pulley
Retaining Ring
Cable Clamp

Pan Head Self Tapping Screw
#10-24 x 3/8

Drive Cover

Pan Head Tapping Screw #10 -24x2-3/4
Screw, Flat H.D. Mach.1/420 x .75

Wave Washer
Drive control Decal



